TE 250i 2018 <2018><EU><F2303R7>

AIR FILTER
19349
Pos Part Number Description Additional Text Quantity
1 25006001000 AIR FILTER BOX 1.00
2 2500600400028 AIR BOX COVER RIGHT 1.00
3 2500600300028 AIR BOX COVER LEFT 1.00
4 25006001150 AIRBOX COVER 1.00
5 47106003160 quick release rubber grommet 7.00
6 0024060136 HH collar screw M6x13 TX30 1.00
7 59001092050 SPECIAL SCREW M6X12,5 WS=8 1.00
8 0025050126 HH collar screw M5x12 TX30 2.00
9 79006015000 AIR FILTER 1.00
10 50406016000 AIR FILTER SUPPORT 1.00
11 79006017000 FILTER MOUNTING BRACKET 1.00
12 55606026000 Airbox rubber 1.00
13 78006027000 HOSE CLAMP 45-65MM 1.00
14 0017060206 SCREW F. PLASTIC K60X20AL SW6 2.00
15 77304066050 chain slider bushing 2.00
16 79006010010 SPLASH PROTECTOR KIT 1.00
17 0017060205 SCREW FOR PLASTIC K60X20 SW6 1.00
18 25006004050 Bushing 5.1X6.5X4 1.00
19 78105081010 SCREW TORX M5X10 1.00
20 0081050181 SCREW FOR PLASTIC K50X18 T20 300 TPI Erzbergrodeo 2.00




21

50406012040

THROTTLE CAP

1.00

22

61041080000

AMBIENT-AIR TEMPERATURE SENSOR

1.00




